City of Beaumont Agreement #
C24-147

AGREEMENT FOR PROFESSIONAL SERVICES BY INDEPENDENT CONTRACTOR

THIS AGREEMENT FOR PROFESSIONAL SERVICES BY INDEPENDENT
CONTRACTOR is made and effective upon signature, by and between the CITY OF
BEAUMONT (“CITY”) whose address is 550 E. 6" Street, Beaumont, California 92223 and
SKM ENGINEERING, LLC, a California limited liability company hereinafter called
(“CONTRACTOR”), whose address is 533 West 2600 South, Suite 25, Bountiful, UT 84010.

RECITALS

This Agreement is entered into on the basis of the following facts, understandings and
intentions of the parties to this Agreement:

A. CITY desires to engage CONTRACTOR to provide professional engineering
services for SCADA programming system integration and related services for wastewater
[...]
2627 Shepherd Lane Kaysville
UT 84037

(801) 451-2190

Scott Rogers, President
Aqua Engineering

533 W. 2600 S. 275
Bountiful, UT 84010
(801) 299-1327

Jake Nostrom, Superintendent
Springville City

50 South Main Street
Springville, UT 84663

(801) 420-1272

Keith J. Hanson, Manager

Salt Lake County Service Area #3
P.0O. Box 920067

Snowbird, Utah 84092-0067
(801) 278-9660

Raul Naranjo, Plant Manager
City of West Wendover

1875 Florence Way

West Wendover, NV 89883
(775) 664-2593

Corey Pierce, Superintendent
Spanish Fork City

40 South Main

Spanish Fork, UT 84660
(801) 804-4466

Jeff Hiatt, Superintendent
Payson City

1050 North Main Street
Payson, UT 84651

(801) 465-5277

Michelle Barry

Salt Lake City Dept of Public Utilities
1350 W. Temple

Salt Lake City, UT 84115

(801) 483-6782

Russ Ranck

Big Cottonwood WTP Manager

Salt Lake City Dept of Public Utilities
1350 W. Temple

Salt Lake City, UT 84115

(801) 943-6485

Brady Herd, Public Utilites Manager
Ogden City

2549 Washington Blvd.

Ogden, UT 84401

(801) 629-8000

17



SECTION 7
SCOPE OF SERVICES




SCOPE OF SERVICES

SKM will provide comprehensive system integration services for the City’s wastewater
facilities. These services will focus on Supervisory Control and Data Acquisition (SCADA)
programming for new pump and control equipment at the City's Wastewater Treatment
Plant (WWTP) and additional wastewater facilities as specified by the City. Serving as
the Owner’'s System Integrator (OSl), our team will oversee the successful integration of
the SCADA system and ensure efficient operation and monitoring of all assigned assets.

System Integration and SCADA Programming

Our team will implement SCADA programming for the new pump and control equipment
installed at the WWTP, ensuring seamless communication, control, and data acquisition
from all associated components. As the OSI, we will also manage SCADA programming
for other wastewater facilities as directed by the City. This programming will support the
integration of equipment, facilitate data reporting, and enhance overall operational efficiency.

Onsite and Offsite SCADA Programming

SCADA programming may be performed both onsite and offsite based on the City's
direction. Our team will coordinate with the City to determine the most effective
approach for each programming phase, ensuring compliance with the project's schedule
and functional requirements. Onsite programming will provide real-time adjustments,
while offsite work will focus on development and testing in a controlled environment.

Lift Station SCADA Integration

In addition to the WWTPR, our scope includes support for the City’'s 12 wastewater lift
stations. We will apply SCADA programming to these stations to enhance monitoring
and control capabilities, integrating each lift station into the broader SCADA network.
Our goal is to facilitate a cohesive and easily manageable system across all facilities.

Standard Hourly Rates and Rate Negotiation

The subsequent section outlines our standard hourly rates for 2024, applicable
to all labor categories involved in the project. We assume that these rates may
be renegotiated at the start of each calendar year, subject to mutual agreement.

We look forward to continue to support the City in achieving seamless, efficient, and resilient
wastewater management.

19



SECTION 8
COST PROPOSAL (SUBMITTED AS SEPERATE FILE)



SECTION 9
RELATED PROJECT EXPERIENCE



Beaumont Treatment Plant Expansion and Salt Mitigation SCADA
City of Beaumont, Beaumont, CA

Our comprehensive involvement covers the evaluation and improvement of the SCADA system, network design,
instrumentation and controls, system integration, construction management, and the selection of hardware and
software components. This multi-faceted approach ensures the successful execution of the project and the effective
modernization of the wastewater treatment plant. The team of Webb, AQUA and SKM completed the design in 2019
and recently engaged in the construction of the Wastewater Treatment Plant Expansion and Salt Mitigation Project for
the City of Beaumont, our involvement is integral to addressing the challenges posed by the outdated and unreliable
existing facility that lacked brine removal capabilities. The project unfolds in two phases. The initial phase encompasses
enhancements at the headworks, influent pump station, installation of new fine screens, and the incorporation of a new
aeration basin and MBR process. Subsequent to the completion of this initial phase, the second and final phase will
introduce raw water equalization and solids handling, featuring the integration of two centrifuges.

Client Name: City of Beaumont

Reference: Thaxton Van Belle, Plant Manager

Contact Info:  P: (909) 496-5689 | E: TVanBelle@beaumontca.gov
Address: 550 E 6th St, Beaumont, CA 92223

Dates: 11/2018 - 10/2021 (Re-Programming completed 02/2023)
Total Fees: $791 K

Team Members:

Adam Russell - Mark Jeppsen

Andy Wells - Michael Johnson

Carolee Hale - Eun geol Kim

Daniel Leavitt - Allen Rogers

David Miller - Ryan Pack

Doug Bigler - Tovey Ashby

Lindsey Stevens - William “Huck” Fenn
Features:

Construction and Installation
Startup and Commissioning
Construction Management
Improvements
Hardware/Software Selection

SCADA System Evaluation and SCADA System Critical
SCADA System Master Plan Workshops, Meeting
Master Plan & Capital Spending Plan

SCADA System Network Design

Instrumentation and Controls Design

System Integration

22



Imperial Wastewater Treatment Plant SCADA Upgrades
Webb & Associates, Imperial, CA

The City of Imperial faced challenges in collaborating with the County to construct the initially planned facility at the
County site. Consequently, enhancements to their existing facility became imperative while awaiting the construction
of the larger Water Reclamation Facility (WRF). Recognizing this need, AQUA/WEBB devised a comprehensive
upgrade for the existing WRF, expanding it into a state-of-the-art 2.4 membrane bioreactor (MBR) facility.

Addressing key elements of the existing infrastructure, the influent pump station underwent modifications to align
with current electric codes and NFPA standards. Simultaneously, its capacity was bolstered with the integration of
new pumps. Odor control measures were introduced to further enhance the facility’s operations. Additionally, the fine
screen facility underwent modifications, including the replacement of perforated plates on the existing screens to
meet the 2mm screening requirement specified by the membrane supplier.

Significant advancements were made in the biological treatment aspect, with the installation of new activated
sludge basins incorporating biological nutrient reduction strategies. To address the crucial solids separation stage
of the treatment process, four membrane basins were constructed, utilizing cutting-edge Suez membranes. These
membrane basins found a home in a dedicated building, which also houses permeate pumps, process and membrane
blowers, an electrical room, membrane cleaning systems, effluent storage for backpulsing, additional administration
space, storage, and provisions for a future closed-vessel UV disinfection system.

Acknowledging the importance of technology upgrades, the existing UV disinfection system underwent slight
modifications to continue serving the facility efficiently. Furthermore, a new solids handling building has been erected,
equipped with screw presses to facilitate solids dewatering at this WRF. The comprehensive project, encompassing
facility enhancements and SCADA upgrades, comes with a total cost of $20,000,000.

Client Name: Webb & Associates

Reference: Brian Knoll, Senior Vice President

Contact Info:  P: 951.248.4279 | E: brian.knoll@webb@associates.com
Address: 701 E 14th St, Imperial, CA, 92251

Dates: 2006

Total Fees: $20M

Team Members & Specific Responsibilities:

Adam Russell - Mark Jeppsen
Daniel Leavitt - Tovey Ashby
Allen Rogers

23



John Jones Water Treatment Plant SCADA Upgrade -
City of Tracy, Utilities Department, Tracy, CA

The City of Tracy John Jones Water Treatment Plant features a surface water treatment plant with a robust 30
million gallons per day (mgd) capacity. Faced with an outdated SCADA system, SKM was chosen to revitalize
the existing Wonderware infrastructure by implementing cutting-edge Ignition HMI software. Our comprehensive
approach extended beyond software updates; we replaced aging controllers to enhance visibility into the plant’s
hardware. Furthermore, we seamlessly integrated 15 remote sites into the SCADA system, covering boosters,
wells, and major pressure reducing valves (PRVs).

Client Name: City of Tracy, Utilities Department

Reference: Dave Carter, Water Production Supervisor
Contact Info:  P: (209) 831-6302 | E: dave.carter@ci.tracy.ca.us
Address: 3900 Holly Drive, Tracy, CA 95304

Dates: 2020

IXXIXXXEX
IXIXXXXXX
IXXIXXXXIEX
IXXXIXXX X

Team Members:

Adam Russell - Mark Jeppsen
Daniel Leavitt - Mark Taylor
David Miller - Michael Johnson
Allen Rogers - Tovey Ashby

Lindsey Stevens

Features:

= Replacement of SCADA System: Updating the existing Wonderware
= system with Ignition HMI software

= Removal of Tesco Gateway: Streamlining the system by eliminating obsolete components
SNMP Monitoring of Servers: Implementing SNMP monitoring for enhanced server performance

PLC6, PLC7, PLC8 Addition:
- Design, Construct, and Install Panel: Developing and installing panels for the new PLC additions
- PLC Programming: Implementing intricate programming for PLC6, PLC7, and PLC8
- HMI Programming: Crafting intuitive and efficient HMI interfaces
- On-site Start-up: Ensuring a smooth on-site initiation of the newly integrated systems

- SCADA System Training: Equipping personnel with the knowledge to operate the updated SCADA system
effectively

Advanced Ignition Training: Providing in-depth training on the advanced features of the Ignition HMI software

24



Water Reclamation Facility 14 MGD Plant Expansion
Western Riverside County Regional Wastewater Authority (WRCRWA)

SKM provided electrical, controls and instrumentation design for the second phase of an expansion project bringing
the facility from 8 to 14 MGD. The plant will be upgraded and expanded to meet future needs and improve treatment.
Improvements include headworks, primary clarification, flow equalization, bio-reactor expansion, secondary clarification,
tertiary filtration, chlorination, WAS thickening, conversion to anaerobic digestion, solar drying, and odor control. SKM's
design efforts included rerouting the utility feed to the facility, modifications and additions to the existing power
distribution, network and controls upgrades and efforts to enclose existing outdoor MCC's and control cabinets.

Client Name: Western Riverside County Regional Wastewater Authority |88 S =i A
Reference: Tony Pollak, Wastewater Operations Manager |
Contact Info: P:951.789.5114 | E: tpollak@wmwd.com ’ a
Address: 14634 River Rd, Eastvale, CA 92880 '
Dates: 2019

Features:

SCADA System Evaluation and SCADA System Critical
SCADA System Master Plan Workshops, Meeting
Master Plan & Capital Spending Plan

SCADA System Network Design

Instrumentation and Controls Design

System Integration

Construction and Installation
Startup and Commissioning
Construction Management
Improvements
Hardware/Software Selection

Team Members

+ Mark Jeppsen, PE
+ Allen Rogers, PE
« Daniel Leavitt

25



Ogden, UT

Central Weber Sewer Improvement District

Central Weber Sewer Improvement District WWTP System Integration
2004-2019

SKM has been the Systems Integrator for Central Weber for the past 10 years.
Over those years we have upgraded their antiquated PLC's, upgraded HMI
software performed a 60MGD plant expansion and we upgraded their solids
handling/dewatering controls. SKM successfully tied the SCADA system to
their CMMS software. The SCADA system was setup with a redundant ring
style network and we are utilizing Ignition for launching HMI clients over
secure WiFi connections to tablets.

Central Weber Sewer Improvement District WWTP Expansion
2007-2012

In 2007 SKM joined with MWH and performed instrumentation and controls
engineering for a new activated sludge plant that was constructed adjacent to the existing plant. SKM provided construction
management services for the project and is also acting as systems integrator. SKM will provide 19 PLC panels and network
cabinets. As the systems integrator, SKM programmed the PLCs and the HMIs throughout the plant and seamlessly
integrated the new plant with the existing plant. Along with the process control SKM was also contracted to do the HVAC
controls for the new plant expansion. The project included 14 air handling units in eight buildings. Allen-Bradley ControlLogix
were used in each building. Several buildings utilized AB Flex remote 10 drops for air handling units. Operators were able
to use Allen-Bradley OITs at each building to completely control the HVAC system. The HVAC system was also put on their
overall SCADA system using the GE iFix platform.

Details Highlights

Location: Ogden, Utah = SCADA System Network Design
Completion: 2004 - Present = Instrumentation & Controls Design
Contract Value: $2.1M .+ Svstern Intearation

Contact: Kevin Hall, (801) 731-3011 y . 9 _

Email: kevinh@centralweber.com = Construction & Installation

Startup & Commissioning
Construction Management

“Scroon Name
<[ svstem overew

|I| For more information, Call (801) 677-0011 or Visit skmeng.com "

26



EXPERIENCE AND REFERENCES

Project

Salt Lake City WRF Consulting Services,
Salt Lake City, UT

Jamey West, (801) 799-4083
jamey.west@slcgov.com

Contract Duration

Current

System Planning & Programming

Integration

Software Application

Hardware Manufacturing

Installation

Training

Startup & Commissioning

Turn-Key Project

Implementation

System Wide

Park City Water SCADA Upgrade
Park City, UT

Chad Busch, (435) 659-7372
chad.busch@parkcity.org

Current

Ogden City Water System SCADA
Upgrade, Ogden, UT

Brady Herd, (801) 629-8097
bradyherd@ogdencity.com

Current

Metropolitan Water District of Sandy
and Salt Lake SCADA Planning and
Upgrades

Wayne Winsor (801) 942-9631
winsor@mwdsls.org

Current

Central Weber SID WWTP
Kevin Hall (801) 731-3011
kevinh@centralweber.com

2004 -
Current

Salt Lake City Big Cottonwood SCADA
Upgrade, Salt Lake City, UT

Michelle Barry, (801) 483-6782
michelle.barry@slc.gov

2018

Snyderville Basin East Canyon Water
Reclamation Facility, Summit County
Chad Burrell (435) 214-5238
cburrell@sbwrd.org

2017

Sandy City SCADA Upgrade & Ongoing
Maintenance, Sandy, UT
Scott Ellis (801) 568-7193

2016

Mountain Regional Water SSD SCADA
System Installation, Park City, Utah
Chris Braun, Chief Technology Officer
(435) 640-1982
cbraun@mtnregional.org

2013-2015

27



SECTION 10
INSURANCE




SECTION 10 INSURANCE

SKM Engineering is committed to maintaining comprehensive insurance coverage to safeguard
our projects and ensure compliance with industry standards. We will hold professional liability
insurance with a minimum coverage of one million dollars per occurrence, as well as workers'
compensation insurance, and business auto coverage of one million dollars per accident.
Additionally, the City of Beaumont will be named as an additional insured on all applicable policies.

We confirm that all required insurance coverages will be in force at the time of contract execution.
We understand the importance of these protections and are dedicated to upholding the highest
standards of risk management in our operations.

Insurance

American Insurance | 448 South 400 East | Salt Lake City, Utah 84111
Contact: Mike Greene | P: 801.364.3434 ext. 638 | E: mike.green@americam-ins.com

In addition to our general and proffessional liability, SKM carries a $5M Umbrella Liability policy.
Certificate of Insurance available upon request.

General Liability | Policy No. 34SBAIJ6668 Professional Liability | Policy No. DPR9938470